
ПТ1-255ДМ
NO. DESCRIPTION

Base
002 Rear support frame
003 Cross pan head screw M6×10
004 Hexagon head bolt M8 × 20
005 Rubber foot
006 Left movable support
007 Butterfly screw
008 Cross recess pan head screw 
009 Butterfly screw
010 Hexagon socket head cap screw
011 Movable support
012 Right movable support
013 Cross recess pan head screw 
014 Linear bearing end cover 
015 Linear bearing
016 Angle locking hand wheel
017 Type 2 non-metallic hexagon lock nut 
018 Gasket
019 Connection base
020 Oblique pointer
021 Cross pan head screw
022 Hexagon socket cap screws 
023 Hexagon socket head cap screw
024 Pull rod locking spring 
025 Flat pad
026 Nut M8
027 Hexagon socket head cap screw
028 Connecting base scale
029 Type 2 non-metallic hexagon lock nut 
030 Flat gasket
031 Disc
032 Disc pointer
033 Clutch block
034 Fixed seat of disc locking rod 
035 Cross pan head screw
036 Pull rod locking spring 
041 Cross pan head screw
042 Type 2 non-metallic hexagon lock nut 
043 Hexagon socket head cap screw 
044 Switch trigger spring 
045 9085 locking knob
046 Fixed rod spring  
048 Slotting
049 Cross pan head screw
050 Hexagon socket head cap screw
051 Hexagon socket head cap screw 
052 Hexagon socket head cap screw
053 Cross pan head screw
054 Pull rod
055 Self locking pin 
056 Elastic pin 

001
057 Ball nut 
058 Elastic pin 
059 Dust baffle
060 Support
061 Large torsion spring 
062 Connecting shaft cover
063 Connecting shaft 
064 Pull rod rear cover 
065 Pull rod gasket
066 Saw blade set screw 
067 External pressure plate
068 Blade
069 Internal pressure plate
070 Needle roller bearing 
071 Cross recessed countersunk head screw 
072 Bowl mat
073 Front cover
074 Bearing press plate
075 Output shaft
076 Flat key
077 big gear wheel
078 Limit post
079 Bearing ring 15 for shaft
080 Needle roller bearing hk1010
081 Housing shell
082 Knurled thin NUT 
83 Locking knob 
084 Shaft locking spring
085 Shaft lock
086 Bumper block 
087 NUT M6
088 Hexagon socket flat end set screw
089 Rolling bearing 6001z3
090 Windshield
091 Rotor
092 Needle roller bearing 
093 608 bearing sleeve 
094 Cross pan head tapping screw
095 Stator
096 Housing shell
097 Cross pan head screw
098 Brush handle
099 Electric brush
100 Speed control module
101 Housing rear cover
102 Cross pan head tapping screw
103 Shaft bearing retainer 38
104 Cross pan head tapping screw
105 Flat pad
106 pulley
107 Movable hood
108 Movable cover spring
109 Cross pan head screw
110 Connecting rod head screw 
111 Three linkage assembly 
112 Connecting rod central screw 
113 Connecting rod washer 
114 Thread buckle

115 Knob spring
116 Switch self-lock knob
117 Self locking button sleeve
118 Capacitance 0.22 μ f
119 Wiring row (3 rows)
120 Lower handle 
121 Crimping board
122 PCB board
123 Cable sheath
124 cable
125 switch
126 Switch trigger
127 Cross pan head screw
128 Cross countersunk head tapping screw 
129 Handle plastic cover
130 LED switch
131 Governor switch
132 Cross pan head screw
133 Upper handle
134 Switch self-lock knob
135 Handle plug
136 Cross pan head screw
180 Cross pan head tapping screw
181 Handle
182 Disc locking rod
183 Locking block
184 Side handle support block
185 side handle
186 Fixing rod
137 Butterfly screw
138 Extension rod
139 Type 2 non-metallic hexagon lock nut 
140 Left wing
141 Right wing
142 Left wing moveable slice
143 Right wing moveable slice
144 Cross pan head screw
145 Cross pan head screw
149 LED light
150 LED board
151 LED cover
152 LED fix board
153 screw M4×14
154 Fixed rod cover 
155 Hand wheel
156 Fixed rod
157 Jaw iron 
158 Locking block
161 Non standard screw
162 Bag spring (+ 9105 bag)
163 Hex wrench
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